
H
U

R
R

IC
A

N
E 

40
0 

X
R

   
   

  P
ar

ts
 L

ist
in

g

SP
R

A
Y

 F
O

R
C

E 
M

FG
.

   
   

   
   

 2
00

8



1

2

3

4

6
7

8 9
10 12

13

14

Pg. 2

400-XR Assembly
ITEM 
NO. DESCRIPTION PART NUMBER QTY.

1 400 XR Cover Plate 204158 1
2 400 XR Rear Hood 201051 1
3 Hydra Oil Tank See Pg. 8 1
4 17 gal. Fuel Tank See Pg. 11 1
5 400 XR Left Side Screen 204118 1
6 Heat Exchanger 440147 1
7 325 Compressor Assembly See Pg. 12 1
8 400 XR Back Screen 204112 1
9 Hatz 2m 40 Diesel Assembly See Pg. 14 1
10 Battery 408018-C 1
11 400 XR Right Side Screen 204117 1
12 Fenders Tandem Axles 204012 2
13 2L4 Material Pump See Pg. 16 1
14 Material Tank See Pg. 4 1



1

2

3

4

5

7

8

9

101213

6

11

Pg. 3

400-XR Frame Assembly
ITEM 
NO. DESCRIPTION PART NUMBER QTY.

1 Red Lens Tail Light Only 408017 2
2 Tail Light Red-12 Volt 408016 2
3 Guage Assembly See Pg. 13 1
4 Hurricane Sup 400-XR Frame 260076 1
5 Axle 400-XR W/Hub 204074 1
6 15" Tire & Wheel 404103 4
7 Axle 400-XR W/Brakes 204084 1
8 Mixer Jackshaft Assembly See Pg. 6 1
9 Safety Chain Mount Brackets 204055 2
10 Safety Chains 404113 2
11 Bulldog Hitch 404146 1
12 Mount Bracket (weld-on) 404004-A 1
13 15" Adj. Jack Stand 404003-A 1



2

3

1

4
5

6

7

8

9
10

11

12

13

14

15

Pg. 4

400-XR Tank Assembly
ITEM 
NO. DESCRIPTION PART NUMBER QTY.

1 32" Hose Rack 204001 1
2 Mixer Chain Guard 201046 1
3 50B 112 x 1-15/16" Sprocket 401001 1
4 1-15/16" Flange Bearing 401007 2
5 1-15/16" Seal Mixer Sq. 201039-A 2
6 21" Hose Rack 204003 1
7 400-XR1 S/S Tank Assembly 251206 1
8 1/8" Straight Grease Zert 300475 1
9 S/S Lid 400 Single Tank 201135 1

10 S/S Safety Grate 400 S. 201142 1
11 Chrome Hood Latch w/Clip 404061 2
12 Front Step 204178 1
13 Push / Pull Switch 408004 1
14 Red Light Indicator 408015 1
15 Flow Control Panel See Pg. 7 1



6

3

1

2
4

5

7

8

9

10

Pg. 5

400 XR Paddle Assembly
ITEM 
NO. DESCRIPTION PART NUMBER QTY.
1 S/S Paddle L. Acoustic 200-400 201074 1
2 S/S Paddle L. Acoustic 200-400 201075 1
3 S/S Paddle 200/400 Center 201164 2
4 12-3/4” Rubber Wiper (200-400) 201025 2

5 19” Rubber Wiper (300-500) 201021 2
6 16” Rubber Wiper (400-500) 201026 2
7 S/S Mixer Shaft 400,500 201078 1
8 14” S/S Rubber Strap 3Hole 201103 2
9 12” S/S Rubber Strap 3Hole 201105 2
10 16” S/S Rubber Strap 4Hole 201100 2



1

7

12

11

10

9

13

8

9

10
64

5

2

3 7

16

17

15

14

Pg.6

Mixer Jackshaft Assembly
ITEM 
NO. DESCRIPTION PART NUMBER QTY.

1 Hyd. Motor(Pump)10 CC-HB 440077-A 1
2 Mixer Motor Mount Assy 204052 1
3 1/2" Flat Washer-SAE 300207 4
4 1/2" x 2-1/4" Cap Screw NC 300226 4
5 Chain Coupler 1" 16T 440032 1
6 Chain Coupler 1-1/4" 16T 440071 1
7 Collar W/ P.B. Bearing 2
8 1-1/4" P.B. Bearning 400010 2
9 1/4-28 x 1/8" Pipe Adapter 401035 2
10 1/4"T x 1/8" 90 Fitting 300522 2
11 Jackshaft 1-1/4" x 9" 100619 1
12 50B x 1-1/4" Sprocket 401067 1
13 1/2" Lock Washer 300208 4
14 1/2" Hex Nut NC 300201 4
15 3/8" Flat Washer-SAE 300107 4
16 3/8" Lock Washer 300108 4
17 3/8" x 3/4" Cap Screw NC 300120 4



13

8

7

6

5

2

1

3
4

9

10

11

17

15

16

14

Pg. 7

19

20

12

18

Hurricane Control Panel Assembly
ITEM 
NO. QTY.

1 1/4" Quick Coupler Body 414003 1
2 1/2" Flat Washer SAE 300207 1
3 Hyd. Guage 3000 PSI 440076 1
4 3 Way Recepacle-F 408047 1
5 Hyd. Flow Control 12-GPM 440030 2
6 Push/Pull Switch 408004 2
7 Indicator Lens 408036 2
8 Red Indicator Light 408015 2
9 1/4" x 1" Bolt 300021 3
10 1/4" Lock Washer 300009 3
11 1/4" Flat Washer 300007 3
12 Control Panel Cap 430034 1
13 Elec. Control Panel 208013 1
14 1/2" x 1/4" Bushing 216051 1
15 441224 2
16 04 MB x 04 MJ 441222 2
17 16 MB x 16 MJ 90 441217 1
18 2 Port H/F Hyd. Manifold 440162 1
19 440116 2
20 Coil 440115 2



1

12

6

7

9

3
2

4

Pg. 8

5

10
11

8

35 Gal. Hydraluic Oil Tank
ITEM NO. DESCRIPTION PART NUMBER QTY.

1 Hydra Oil Filler Assembly See Pg. 9  1
2 Hydraulic Tank Hydra 241105 1
3 Oil Level Gauge 440017 1
4 Suction Strainer 2" 440132 1
5 1-1/2" 90  St. ELL 216198 1
6 1-1/2" Close Nipple 441278 1
7 1-1/2" Ball Valve 216199 1
8 24 MP x 24 MJ 45 441248 1
9 1-1/4" Pipe Plug 216147 1
10 08M x 08 JIC 90  Elbow 441253 1
11 1" Pipe Plug 216126 1
12 Hydra Oil Filter Assembly See Pg. 11  1



1

5

3

2

4

Pg. 9

ITEM NO. DESCRIPTION PART NUMBER QTY.

1 Filler Cap 440016 1

2 5/16” x 1” Cap Screw N.C. 300071 6

3 5/16" Lock Washer 300058 6
4 Hyd. Fill Cap Splash Guard 4" 240012 1

5 Strainer Cap Gasket 240010 1



1

2

3

4

5

Pg. 10

Hydraulic Oil Tank Filter
ITEM NO. DESCRIPTION PART NUMBER QTY.

1 Gasket 440149 1
2 Filter, Intank Return 440148 1
3 Gauge 440140 1

4 Filter Element, Intank 
Return 440139 1

5 O-Ring, Intank Return 440138 1



1

2

3

4

5

Pg. 11

Gas Tank Assembly
ITEM 
NO. DESCRIPTION PART NUMBER QTY.

1 Gas Tank 17 Gals. 204062 1
2 Gas Cap 404090 1
3 1/4" Socket Pipe Plug 216035 1
4 1/4" x 1/8" Bushing 216027 1
5 Gas Shut-Off Valve 90 404065 1



2

1

2

3

4

5

6

7

8

Pg. 12

Compressor Assembly
ITEM 
NO. DESCRIPTION PART NUMBER QTY.

1 Air Clearner Assy. 325 215219 1
2 Air Cleaner Element 215042 1
3 1" 90 ST ELL 216136 1
4 Oil Pressure Gauge Quincy 215210 1
5 Oil Filter 270-340 215216 1
6 Pressure Relief Valve W/ compressor 1
7 Compressor 325 Quincy 216111 1
8 3/4" 90 ST ELL 216111 1



1

2

3

4

5

Pg. 13

Guage Assembly
ITEM 
NO. DESCRIPTION PART NUMBER QTY.

1 1/4" Compressor Fitting 415021 1

2 Air Pressure Guage 415036 1

3 1/4" Cross 216037 1

4 Pressure Relief Valve 150PSI 415063 1

5 1/4" Close-Nip 216023 1



1

2

3

4

5

6

8

7

Pg. 14

Hatz 2m40 Motor Assembly
PART 
NO. DESCRIPTION PART NUMBER QTY.
1 1" Split Flange Kit 440022 1
2 1-1/2" Slit Flange Kit 440024 1
3 AA10VS045D FR Hyd. Pump 440020 1
4 Hyd. Adapter (2M41-4M41 Hatz) 440065 1
5 3" x 1-7/16" Pulley 1 A-Groove 402108 1
6 Hatz 2M41 35HP. Desiel 215050 1
7 Hatz Oil Filter 1
8 Switch Mounting Bracket Assembly See Pg. 18 1



1

2

3

4
5

6
7

8

9

10

Pg. 15

35 hp. Motor Assemly
ITEM 
NO. DESCRIPTION PART NUMBER QTY.

1 Wisconsin VH4D 30 HP E. 215007 1
2 8in Pulley 2-Groove 402026 1
3 SK 1-7/16" Bushing 402033 1
4 1-7/16" Hyd. Coupler L150 440044 1
5 Hydraulic Coupler L150 Insert 440040 1
6 1" Hyd. Coupler L150 440042 1
7 Hyd. Adapter 30 HP.WISC. 440063 1
8 AA10VS045DFR Hydraulic Pump 440020 1
9 1” Split Flange Kit 440022 1
10 1-1/2” Split Flange Kit 440024 1



1

2

3

4

5

6

7

8

9

10

11

12

13

14

15

16

17

18
19

Pg. 16

2L4 Material Pump Assembly
ITEM 
NO. DESCRIPTION PART NUMBER QTY.
1 Snap Ring 400024 1
2 Bearing 400027 1
3 L4 Pump Cartridge Housing 200207 1
4 Bearing-Race 400063 1
5 Bearing-Roller 400062 1
6 Seal-Bearing-Roller 400064 1
7 Snap Ring-2" 400065 1
8 2L4 Pump Shaft Sq. Dr. 200206 1
9 2L4 Con Rod Sq. Dr. 200205-B 1

10 2L4 Sq. Dr. Rotor 200220 1

11 Super 2L4 Alum. Pump House 200200 1
12 Pump Gasket 200093 1
13 Drain Plug 216179 1
14 S2L4-2L4 Reduce Bushing 200201 1
15 2L4 Slator Tube 200011 1
16 2-1/2" x 1" Bell Reducer 2L4 400017 1
17 1" 45  ST. ELL Blk. 216134 1
18 1" Close Nipple Blk. 216123 1
19 1" Aluminum A-FM Plug 419032 1



1

12

8

7

6

5

2

1

3
4

9
10

11

16

17

14

15

18

19

13

Pg. 17

Hurricane Control Panel Assembly
 (Dbl  Tank Only)

ITEM 
NO. DESCRIPTION PART NUMBER QTY.

1 1/4" Quick Coupler Body 414003 1
2 1/2" Flat Washer SAE 300207 1
3 Hyd. Guage 3000 PSI 440076 1
4 3 Way Recepacle-F 408047 1
5 Hyd. Flow Control 12-GPM 440030 3
6 Push/Pull Switch 408004 2
7 Indicator Lens 408036 2
8 Red Indicator Light 408015 2
9 1/4" x 1" Bolt 300021 3
10 1/4" Lock Washer 300009 3
11 1/4" Flat Washer 300007 3
12 Elec. Control Panel 208013 1
13 1/2" x 1/4" Bushing 216051 1
14 10 MB x 8 MJ 441224 3
15 04 MB x 04 MJ 441222 2
16 16 MB x 16 MJ 90 441217 1
17 3 Port H/F Hyd. Manifold 440163 1
18 Cartridge 440116 3
19 Coil 440115 3



1

2

3

4

P
g. 18

Switch & Meter Mounting Assembly
ITEM NO. DESCRIPTION PART NUMBER QTY.

1. Switch Mounting Bracket 215150 1

2. Hour Meter 408009 1

3. Hatz Starter Box Hatz-01610500 1

4. Push Pull Switch 100261 1


	Pg. 1 Cover  Sheet Hurricane 400 XR
	Sheet1
	Drawing View1


	Pg. 2 400 XR Complete Tube Machine
	Sheet1
	Drawing View1


	Pg. 3 Hurricane 400 XR Tube Frame
	Sheet1
	Drawing View1


	Pg. 4 400XR Tank Assembly
	Sheet1
	Drawing View1


	Pg. 5 Paddle  Assembly 400XR
	Sheet1
	Drawing View1


	Pg. 6 Mixer Jackshaft Assembly 400XR
	Sheet1
	Drawing View1


	Pg. 7 Control Panel Assembly
	Sheet1
	Drawing View1


	Pg. 8 (35 gal. Hydra Oil Tank)
	Sheet1
	Drawing View2


	Pg. 9 Hydra Tank Oil Filler
	Sheet1
	Drawing View1


	Pg. 10 Hydraulic Oil Tank Filter
	Sheet1
	Drawing View1


	Pg. 11 Fuel Tank 17 Gal Assembly
	Sheet1
	Drawing View1


	Pg. 12 325 Compressor Assembly
	Sheet1
	Drawing View1


	Pg. 13 Guage Assembly
	Sheet1
	Drawing View1


	Pg. 14 Hatz Engine
	Sheet1
	Drawing View1


	Pg. 15 Motor 30 hp Assy 350XR
	Sheet1
	Drawing View1


	Pg. 16 2L4 Material Pump Assembly
	Sheet1
	Drawing View2


	Pg. 17 Control Panel Assembly(Dbl Tank)
	Sheet1
	Drawing View1


	Pg. 18 Switch-Meter Mounting Assembly
	Sheet1
	Drawing View1



